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MODEL NO. 6953

ITEM PART NO. DESCRIPTION QTY NOTE
001 853010-4 NAME PLATE   6953   1
002 265995-6 Önmetszo csavar M4x18*   7
003 183394-9 Motorház 6953   1

INC. 46,47
004 417553-6 F/R Change Lever   1
005 650523-4 Kapcsoló   1
006 685722-9 Szivacsgumi (cso) 4302C/3620   1
007 645253-0 Zajszuro kondenzátor 645253-0*   1
008 267759-4 CUP WASHER   14   1
009 233335-6 Rugó 6953   1
010 267175-0 Lapos Alátét 24 6914DWA   1
011 216001-0 Acélgolyó 3,5 216001-0*  25
012 324174-6 Kuplung hátsó rész 6953   1
013 324176-2 Kuplung orr 6953   1
014 231907-1 Rugós  gyuru 10 (felfogó szerk   1
015 267227-7 Alkatrész /6953   1
016 261120-7 Alkatrész /6953   1
017 152827-5 Alkatrész /6953   1
018 266295-7 HEX. SOCKET HEAD BOLT M4x30   4
023 216011-7 Acélgolyó 5,6 216011-7   2
024 227233-4 Fogaskerék 6953   2
025 324090-2 Tengely 6953   1
026 256253-1 Csapszeg 5 6908DWA/6960DWA   2
027 233910-8 Rugó 6953   1
028 344991-8 Persely 6953   1
029 227001-5 Fogaskerék 6953   1
030 267212-0 Alátét 6953   1
031 211140-1 Golyóscsapágy 6916D   1
032 317428-8 Belso fogazású fogaskerék háza   1
033 210024-0 Golyóscsapágy 608 2RS HR5001/3   1
034 240046-6 Fan  46   1
035 517554-5 Forgórész   1

INC. 33,34,38
036 152990-4 Tartókar komplett.   1
037 635049-7 Állórész   1
038 211021-9 Golyóscsapágy 607LLB   1
039 191940-4 Szénkefe CB-411*   1
040 643928-5 Szénkefetartó-sapka 9524NB/695   2
041 265995-6 Önmetszo csavar M4x18*   2
042 687052-4 Kábel-feszültségmentesíto 6870   1
043 682566-8 Kábelvédo   1
044 665865-3 Power supply cord  1.0-2-2.5   1
045 324284-9 Rögzíto /TW0200   1
046 819063-3 MAKITA címke*   1
047 183394-9 Motorház 6953   1

INC. 3,46
048 442137-1 Tömítés   1
049 267235-8 Alkatrész /6953   1
A01 824630-1 PLASTIC CARRYING CASE   1
A02 134831-6 SOCKET 19-38 ASS'Y   1
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